ID DESCRIPTION

ID DESCRIPTION

Info@TemplarScreens.com

ID DESCRIPTION

53-236-7400 |

Seattle, WA

PARTS LIST

REV: 2022-04-19

ID DESCRIPTION

(12 | j _

Info@TemplarScreens.com | 253-236-7400 | Seattle, WA

1 FABRIC ASSEMBLY 9 TUBULAR MOTOR 17 | #4 X 5/16" 8§ FLAT HEAD SCREW 25 | TRACK BOTTOM LEFT CAP

2 HOUSING BASE 10 | PILE BRUSH 18 | 1/4" X 3/4" SS STANDOFF 26 | TRACK TOP RIGHT CAP

3 HOUSING COVER 11 | MOTOR MOUNT 19 | 10-32 X 3/4" SS FLAT HEAD SCREW 27 | TRACK BOTTOM RIGHT CAP
4 ROLLER TUBE 12 WEIGHT BAR 20 | M6 X 12MM SS FLAT HEAD SCEW 28 | CROWN

5 I'RACK BASE 13 | HOUSING LEFT CAP 21 | M6 X 10MM SS NYLOCK HEX NUT 29 | DRIVE

6 I'RACK COVER 14 | HOUSING RIGHT CAP 22 | HEM BAR RIGHT CAP 30 | IDLER CASE

7 ZIPPER RETAINER 15 IDLER PIN 23 | HEM BAR LEFT CAP 31 IDLER MOUNT

8 HEM BAR 16 #6 X 0.75" SS FLAT HEAD SCREW 24 | TRACK TOP LEFT CAP




